
JOHNSON CONTROLS 61

 FORM 160.75-RP2 
ISSUE DATE: 4/20/2018

K7

K7 COMPRESSOR
TABLE 21 - K7 COMPRESSOR (CONT'D)

ITEM DESCRIPTION PART NUMBER      QUANTITY FIGURE
†97 Seal, O-Ring Neoprene 028 12961 005  2 36
98 Hhcs, 0.375-16 X 2.000 Gr 5 Bl 021 11917 000  16 34

†99 Seal, O-Ring 6-3/4 Id X 028 15446 000  1 35
*103 Bearing, Low Speed Thrust  029 24757 000  1 35

104
Arm, Motor (prior 2/2012) 064 51548 000  

1 36
Arm, Motor (after 2/2012) 064 53340 000

105 Screw, Cap 12pt Hd 3/8 021 11916 000  6 33, 34
106 Screw, Cap 12 Pt Hd 3/8 021 31767 000  2 37
108 Fillpiece, VGD Device 064 51551 000  2 37
109 Hhcs, 0.375-16 X 3.750 Gr 5 Bl 021 18788 000  4 34
†110 Seal, O-Ring Molded 44.050 Id 028 15443 000  1 38
111 Link, External PRV 064 51789 000  1 36
112 Probe, Proximity 025 40496 000  1 33
114 Valve, Stop Ang Vertical 022 09578 000  1 33

†115 Seal, O-Ring 8.234  Id X 028 15078 000  1 36
116 Nut, Hex 5/16 - 18unc-2b 021 02523 000  12 36
117 Rod, Adjustable PRV & VGD 364 51753 860  1 37
118 Ring, Eye Seal 064 51506 000  1 38
119 Retainer, Eye Seal 064 51507 000  1 38
120 Washer, Spring Eye 064 51508 000  1 38

†121 Seal, O-Ring Spliced 33.510 Id 028 15445 000  1 37
†122 Seal, O-Ring 5-5/8 Id X 5-7/8  028 12258 000  1 33
†123 Seal, O-Ring Neoprene 028 12961 001  1 33
†124 Seal, O-Ring  40.690 Id 028 15444 000  1 38
125 Screw, Cap Hex Soc Hd 1/4 021 17765 000  8 34
126 Spacer, Flanged, PRV & VGD 064 50612 000  4 36
127 Screw, Cap 12 Pt Hd 1/2 021 11926 000  4 36
128 Lever, Internal VGD 064 51216 000  1 37

†130 Seal, O-Ring Neoprene 028 12961 004  2 33
131 Screw, Cap 12pt Hd 3/8 021 11920 000  14 33
135 Bushing, Garlock 16du12 029 24100 000  2 37
136 Lockwasher, Hel Spg #10 Reg 021 05265 000  2 36
137 Nut, Hex Mach Scr #10 - 32 021 08670 000  4 36
139 Fillpiece, PRV Linkage 064 47727 000  1 37
140 Screw, Cap 12 Pt Hd 1/2 021 11525 000  1 37

†141 Seal, O-Ring 7/16 Id X 3/32 028 15428 000  1 33
142 Clamp, Tube 1/8 Od 023 06163 000  1 33
143 Screw, Cap Hex Soc Hd #8 021 19153 000  1 33
144 Screw, Cap 12pt Hd 5/16 021 19241 000  3 36
145 Screw, Cap 12pt Hd 5/16 021 12202 000  1 36
146 Nut, Flare Hydraulic 1/4 Od 023 09670 000 1 33
147 Sleeve, Flare Hydraulic 1/4 Od 023 10000 000 1 33
148 Spacer .75lg x .33ID x .63Od 064-51538-000 1 36
149 Spacer Flanged PRV & VGD 064-51854-000 2 36
*150 O-Ring .239ID. 028 15846 000 4 33

* Included in Bearing Kit † Included in O-Ring Kit




